



Certificate

Nr. 71327

Applicant: **SCHMITZ -Werke GmbH + Co. KG**
Hansestraße 87
D-48282 EMSDETTEN
DEUTSCHLAND

Date of application: 2013-05-13

Denomination: **"drapilux-flammstop-Kollektion"**

Description of the sample: Drapes and curtains

This document confirms that the drape/curtain collection **„drapilux-flammstop-Kollektion“** was tested in this laboratory with test report number 71326 vom 15th July 2013 and was classified following.

Class 1 according to EN 13773

„nicht tropfend“ according to EN 13773 *)

„Q1 - schwachqualmend“ according to ÖNORM A 3800-1

*) „nicht tropfend“- behaviour corresponds in analogues interpretation to the former drop formation class „Tr1 – nicht tropfend“ according to ÖNORM B 3800 part 1.

Vienna, 2013-07-15

Translation, 2013-10-03

Ing. Hannes Vittek



| Name | Mass*) | Report No. |
|--------------------|--------------------------|------------|
| "drapilux 101" | ca. 160 g/m ² | 69458 |
| "drapilux 102" | ca. 260 g/m ² | 69458 |
| "drapilux 103" | ca. 120 g/m ² | 71326 |
| "drapilux 104" | ca. 185 g/m ² | 70464 |
| "drapilux 105" | ca. 260 g/m ² | 70464 |
| "drapilux 107" | ca. 315 g/m ² | 71326 |
| "drapilux 109" | ca. 240 g/m ² | 71326 |
| "drapilux 110" | ca. 200 g/m ² | 69458 |
| "drapilux 114" | ca. 295 g/m ² | 69458 |
| "drapilux 115" | ca. 245 g/m ² | 69458 |
| "drapilux 117" | ca. 185 g/m ² | 69458 |
| "drapilux 129" | ca. 230 g/m ² | 71326 |
| "drapilux 136" | ca. 290 g/m ² | 69458 |
| "drapilux 137" | ca. 290 g/m ² | 69458 |
| "drapilux 148" | ca. 260 g/m ² | 69458 |
| "drapilux 151" | ca. 175 g/m ² | 69458 |
| "drapilux 152" | ca. 255 g/m ² | 69458 |
| "drapilux 153" | ca. 255 g/m ² | 71326 |
| "drapilux 156" | ca. 240 g/m ² | 71326 |
| "drapilux 159" | ca. 320 g/m ² | 71326 |
| "drapilux 161" | ca. 180 g/m ² | 69458 |
| "drapilux 165" | ca. 265 g/m ² | 69458 |
| "drapilux 166" | ca. 235 g/m ² | 69458 |
| "drapilux 169" | ca. 275 g/m ² | 69458 |
| "drapilux 171" **) | ca. 240 g/m ² | 69458 |
| "drapilux 172" | ca. 330 g/m ² | 70464 |
| "drapilux 174" **) | ca. 305 g/m ² | 69458 |
| "drapilux 176" | ca. 315 g/m ² | 69458 |
| "drapilux 178" | ca. 330 g/m ² | 70464 |
| "drapilux 179" | ca. 350 g/m ² | 70464 |
| "drapilux 183" | ca. 175 g/m ² | 69458 |
| "drapilux 187" | ca. 180 g/m ² | 69458 |
| "drapilux 190" | ca. 235 g/m ² | 71326 |
| "drapilux 191" | ca. 235 g/m ² | 69458 |
| "drapilux 194" | ca. 175 g/m ² | 69458 |
| "drapilux 198" | ca. 260 g/m ² | 70464 |
| "drapilux 199" | ca. 260 g/m ² | 69458 |
| "drapilux 203" | ca. 320 g/m ² | 69458 |
| "drapilux 204" | ca. 370 g/m ² | 69458 |
| "drapilux 205" | ca. 235 g/m ² | 69458 |
| "drapilux 206" | ca. 320 g/m ² | 70464 |
| "drapilux 207" | ca. 240 g/m ² | 69458 |
| "drapilux 209" | ca. 290 g/m ² | 70464 |
| "drapilux 212" | ca. 275 g/m ² | 69458 |
| "drapilux 213" | ca. 275 g/m ² | 69458 |
| "drapilux 215" | ca. 150 g/m ² | 69458 |
| "drapilux 217" | ca. 175 g/m ² | 69458 |
| "drapilux 219" | ca. 150 g/m ² | 69458 |
| "drapilux 221" | ca. 185 g/m ² | 69458 |
| "drapilux 223" | ca. 145 g/m ² | 69458 |
| "drapilux 225" | ca. 220 g/m ² | 69458 |
| "drapilux 228" | ca. 225 g/m ² | 69458 |
| "drapilux 229" | ca. 225 g/m ² | 71326 |
| "drapilux 238" | ca. 380 g/m ² | 69458 |

| Name | Mass*) | Report No. |
|--------------------|--------------------------|------------|
| "drapilux 239" | ca. 405 g/m ² | 70464 |
| "drapilux 240" | ca. 260 g/m ² | 69458 |
| "drapilux 241" | ca. 250 g/m ² | 69458 |
| "drapilux 252" | ca. 270 g/m ² | 70464 |
| "drapilux 682" | ca. 50 g/m ² | 70464 |
| "drapilux 685" | ca. 120 g/m ² | 69458 |
| "drapilux 686" | ca. 90 g/m ² | 69458 |
| "drapilux 695" | ca. 105 g/m ² | 69458 |
| "drapilux 750" | ca. 75 g/m ² | 69458 |
| "drapilux 751" | ca. 85 g/m ² | 69458 |
| "drapilux 752" | ca. 75 g/m ² | 70464 |
| "drapilux 753" | ca. 80 g/m ² | 69458 |
| "drapilux 754" | ca. 75 g/m ² | 69458 |
| "drapilux 755" | ca. 70 g/m ² | 69458 |
| "drapilux 756" | ca. 90 g/m ² | 69458 |
| "drapilux 757" | ca. 80 g/m ² | 69458 |
| "drapilux 760" | ca. 55 g/m ² | 69458 |
| "drapilux 761" | ca. 65 g/m ² | 69458 |
| "drapilux 769" | ca. 90 g/m ² | 69458 |
| "drapilux 773" | ca. 85 g/m ² | 69458 |
| "drapilux 775" | ca. 80 g/m ² | 69458 |
| "drapilux 789" | ca. 80 g/m ² | 69458 |
| "drapilux 791" | ca. 85 g/m ² | 69458 |
| "drapilux 792" | ca. 95 g/m ² | 69458 |
| "drapilux 797" | ca. 50 g/m ² | 69458 |
| "drapilux 798" | ca. 50 g/m ² | 69458 |
| "drapilux 802" | ca. 60 g/m ² | 69458 |
| "drapilux 804" | ca. 65 g/m ² | 69458 |
| "drapilux 805" | ca. 55 g/m ² | 69458 |
| "drapilux 806" | ca. 80 g/m ² | 70464 |
| "drapilux 808" | ca. 95 g/m ² | 69458 |
| "drapilux 809" | ca. 95 g/m ² | 69458 |
| "drapilux 810" | ca. 55 g/m ² | 70464 |
| "drapilux 811" | ca. 80 g/m ² | 69458 |
| "drapilux 812" | ca. 65 g/m ² | 70464 |
| "drapilux 813" | ca. 75 g/m ² | 69458 |
| "drapilux 814" | ca. 55 g/m ² | 69458 |
| "drapilux 815" | ca. 80 g/m ² | 69458 |
| "drapilux 818" | ca. 50 g/m ² | 69458 |
| "drapilux 821" | ca. 100 g/m ² | 69458 |
| "drapilux 830" | ca. 50 g/m ² | 69458 |
| "drapilux 835" | ca. 50 g/m ² | 69458 |
| "drapilux 855" | ca. 60 g/m ² | 70464 |
| "drapilux 871" | ca. 65 g/m ² | 69458 |
| "drapilux 904" | ca. 150 g/m ² | 69458 |
| "drapilux 905" | ca. 150 g/m ² | 69458 |
| "drapilux 906" **) | ca. 320 g/m ² | 69458 |

*) according to the specification of the applicant
 **) one side coated flame retardant